500.102

Model:

500.102 Two doors without damper:
Part name Part Quatities Item NO.
upper truck for outer door(L) 1 500.102.001.01
upper truck for outer door(R) 1 500.102.001.02
upper truck for inner door(L) 1 500.102.002.01
upper truck for inner door(R) 1 500.102.002.02
bottom slider for outer door(L) 1 500.102.003.01
bottom slider for outer door(R) 1 500.102.003.02
bottom slider for inner door(L) 1 500.102.004.01
bottom slider for outer door(R) 1 500.102.004.02
upper stopper 4 500.102.005
bottom stopper 4 500.102.006
screw m3.5×17.8 28 500.102.007.01
screw m4×10.2 15 500.102.007.02
upper rail 1 500.102.201
bottom rail 1 500.102.202


500.102 Two doors with damper:
Part name Part Quatities Item NO.
upper truck for outer door(L) 1 500.102.001.01
upper truck for outer door(R) 1 500.102.001.02
upper truck for inner door(L) 1 500.102.002.01
upper truck for inner door(R) 1 500.102.002.02
bottom slider for outer door(L) 1 500.102.003.01
bottom slider for outer door(R) 1 500.102.003.02
bottom slider for inner door(L) 1 500.102.004.01
bottom slider for outer door(R) 1 500.102.004.02
screw m3.5×17.8 36 500.102.007.01
screw m4×10.2 15 500.102.007.02
upper raiil 1 500.102.201
bottom rail 1 500.102.202
damper 2 500.102.801
stopper for damper 2 500.102.802